

Test Report

No.: SHHG1505015532FT

Date: MAY 15, 2015

Page: 1 of 3

LANGFANG RUILONG TRADE CO., LTD
ROOM 27, 22TH FLOOR, RONGSHENG DEVELOPMENT BUILDING, XIANGYUN ROAD,
DEVELOPMENT ZONE, LANGFANG CITY, HUBEI PROVINCE, CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : GLASS 8 MM THICKNESS
SGS Ref. No. : TJHG1505001488FT
Country of Origin : CHINA
Country of Destination : UK
Sample Receiving Date : MAY 11, 2015
Testing Period : MAY 11, 2015 TO MAY 15, 2015
Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT
Test Requested : FRAGMENTATION TEST (EN 12150-1: 2000 GLASS IN BUILDING – THERMALLY TOUGHENED SODA LIME SILICATE SAFETY GLASS – PART 1: DEFINITION AND DESCRIPTION CLAUSE 8)
Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)
Conclusion : THE SUBMITTED SAMPLE MET THE TEST REQUIREMENT.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Vincent Feng
Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



3rd Building, No. 889, Yishan Road, Xuhui District Shanghai, China 200233 t (86-21)61402666*2013 f (86-21)54500353
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 t (86-21)61402666*2013 f (86-21)54500353

www.cn.sgs.com
e sgs.china@sgs.com

Test Report

No.: SHHG1505015532FT

Date: MAY 15, 2015

Page: 2 of 3

Test Conducted:

EN 12150-1: 2000 (Glass in building – Thermally toughened soda lime silicate safety glass – Part 1: Definition and description Clause 8)

Fragmentation Test

Number of Tested Sample: 5 Pieces

Size of Tested Sample: 1200 mm x 450 mm x 7.48 mm

Weight of Tested Sample: 10.10 kg

Test Method:

The test specimen shall be laid flat on a table without any mechanical constraint. In order to prevent scattering of the fragments, the specimen shall be simply held at the edges. Impact the test specimen with a pointed steel tool at a position 13mm in from the longest edge of the test specimen at the mid-point of that edge, until breakage occurs. Then count the particle number, the particle count and measuring of the dimensions of the largest particle shall be made between 4 min to 5 min after fracture, the particle count shall be made by placing a mask of (50±1)mm×(50±1)mm on the test piece. And particle count of each test specimen shall not be less than 40 pieces, the longest particle shall not exceed 100mm

Test Result: Pass

Sample No	Particle count	Length of longest particle
1#	67	26 mm
2#	63	32 mm
3#	71	18 mm
4#	59	24 mm
5#	64	29 mm

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Report

No.: SHHG1505015532FT

Date: MAY 15, 2015

Page: 3 of 3

Sample Photo:

Received sample



Fragmentation view



SGS authenticate the photo on original report only

End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.